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ENERGYSOLUTIONS 0 0
DAILY CONSTRUCTION REPORT

PROJECT: MOAB UMTRA Site: Crescent Junction Shift: Nights

DATE: lZ-7 '201
WEATHER: Fair: X Cloudy: Warm: Rain: Snow:

CONSTRUCTION OPERATIONS: Waste Placement X Cell Excavation

Radon Barrier Rock Placement Other

Wind: Other:

Interim Cover

Others

'EQUIPMENT USED:

Rock trucks X

Locomotives

Sheepsfoot

CAT,815

Track hoes

Forklifts

Scrapers__

Water trucks X

Loaders X

Graders

Tillers

CAT 825 X

Dozers X

Backhoes

Rollers

Other

DAILY PROGRESS MEETING: Yes X No

LIFTS TESTED: UWE01 100526-00, UWL07100527-00 and UWA01 100527-00

LIFTS APPROVED: LJWE0 1100526-00, UWL07100527-00 and UWA01 100527-00

EXPLANATIONS:

A total of 3 lifts were approved tonight approximately 7781 cubic vds were approved tonight. The daily moisture test was performed on

UWAO 1100527-00 and passed with satisfactory results.QC surveyed a control point verify that the GPS was in tolerance for the shift.

QAIQC Representative IAIfctýi "0~.. A-)

EnergySolutions

Moab UMTRA Page i of I
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ENERGYSOLUTIONS

9
LIFT APPROVAL FORM

PROJECT:

NW CORNER

Moab UMTRA Project OTHER

DATE: 5/26/2010",,

See attached for lift map.

IDENTIFY LOTS ABOVE

LIFT ID:

THICKNESS:

UWE01100526-01 NW CORNER: :6795933N.: 21223031E. '

UNC:.:_.12" COM:, N/A' ELEV: N/A Debris lnsp. By: N/A Date:. N/A Time: N/A

Comments: This lift is annrroximiatlv 86.585ft2 with annroximnatlev 2886vds 3 of RRM anoroved on it. The daily moisture test for
Comments: This lift is approximatIv 86 585 ft2 With annroxii-natlev 2886vdS3 of RR aDproved on it. The daily moisture test r
5-26-10 niht shift was taken on this lift. Ontierations beaan tnlacinz this lift on 5-26-10 but did not get it approved until 5-27-10, this is
the reason fnr the tThte difference
the reason for the date difference

(c- mr. ~ ir A <,autv &',f 9hd nu.&o> 71-dtrk AeW¶s, Oc~- 1~4,4 oprj4tD-d- r4v~ m.rl Ar~,,. /Vc
IAALP7YF~ rF4~ ~gr,*K C., ,~-r AUTH Sws%*c7~tA? A~(s.' "~ f'A'M 7~ ~p.*tP4~7VPg.

9CS UACV'r -11W FtlrfAg' C11"r IVITM /ff-S-CrV RAdA 7-0 C&-teoer,'PAI.
XeL (,-9-io

KEYING IN NOTES: [NE •j4 Satisfactory' DENSITY TESTS ID # (S): A. N/A

LIFT APPROVED BY:Kyler Edgehouse DATE: 5/27/2010 TIME: 1845

QA/QC APPROVAL DATE

Density Testing
DOE-EM/GJRAC1 783
Rev. 0

QC-F-001
File index No. 43.8.2

Page / of 6



ENERGYSOLUTIONS
Slope Elevation Survey

Average lift thickness= 0.8 Bounding Box Northing jEasting

Grid Size=: : ' L50 r4 :,Lower Left N

liAft ITD: 'linner Rifht i -A

Last Lift Elevations Lift Approval Elevations Lift hickness

Northing Easting Elevation Northing Easting Elevation Thickniess

6795418 2122328 4974.2 6795418 2122328 4974.5 0.3 0
6795468 2122328 4974.8 6795468 2122328 4975.1 0.3 0
6795518 2122328 4975.3 6795518 2122328 4976.5 T
6795568 2122328 4975.6 6795568 2122328 4976.7 1.0 0
6795618 2122328 4976.2 6795618 2122328 4977.1 1.0 0

6795668 2122328 4976.9 6795668 2122328 4977.9 1.0 0
6795718 2122328 4977.9 6795718 2122328 4979.1 T

6795768 2122328 4979.3 6795768 2122328 4980.0 0.7 0

6795818 2122328 4980.8 • 6795818 2122328 4981.2 0.4 0

6795868 2122328 4981.7 6795868 2122328 4982.2 o.s . I
6795918 2122328 4982.5 6795918 2122328 4982.9 0.4 01

6795418 2122378 4973.8 6795418 2122378 4973.8 0.0 01
6795468 2122378 4974.0 6795468 2122378 4974.0 0.0 0O

6795518 2122378 4974.7 6795518 2122378 4975.7 1.0 01

6795568 2122378 497514 6795568 2122378 4976.7 TF
6795618 2122378 4976.0 6795618 2122378 4977.3 OTF
6795668 2122378 4976.9 6795668 2122378 4978.2 TI

6795718 2122378 4977.9 6795718 2122378 4979.0 TF
6795768 2122378 4979.1 6795768 2122378 4980.21 TF
6795818 2122378 4980.5 6795818 2122378 4981.2 0.7 0O

6795868 2122378 4981.4 6795868 2122378 4982.2 . 0.8 0

6795918 2122378 4982.6 6795918 2122378 4983.2 0.6 0?

6795468 2122428 4973.1 6795468 2122428 4973.1 0.0 0?

6795518 2122428 4973.7 6795518 2122428 4973.7.1 O
6795568 2122428 4974.4 6795568 2122428 4975.5 TH

6795618 2122428 4975.2 6795618 2122428 .4976.6 TH
6795668 2122428 4976.2 6795668 2122428 4977.2 0 * o O1

6795718 2122428 4977.5 6795718 2122428 4978.6 1.o CI

6795768 2122428 4979.2 6795768 2122428 4980.3 ISK I•N TH
6795818 2122428 4980.6 6795818 2122428 4981.7 1.0 OI

6795868 2122428 4981.7 6795868 2122428 4982.6 0.9 OP

6795918 2122428 4982.7 6795918 2122428 4983.5 0.8 OK

0.0 OK

0.0 OK

___o0.0 OK

0.0 OK
_____ ___________0.0 .0K____ _o0.0 OK

0.0 OK

0.0 OK
,____ _oo°'°0.0 OK

___o0.0 OK

0.0 OK

K
K
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K
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ENERGYSOLUTIO
i

Slope Elevation Survey

Average lift thickness= 0.9 Bounding Box Northing Easting

Grid Size=. 501' F."ILower Left N
1 ift ID"1V - TJIWEfill~ 0052i, ll' ITInn~r Right I A

Last Lift Elevations Lift Approval Elevations Lift Thickness

Northing Easting Elevation Northing Easting Elevation Thickness

6795418 2122328 4974.2 6795418 2122328 4975.2 1.0
6795468 2122328 4974.8 6795468 2122328 4975.8 1.0
6795518 2122328 4975.3 6795518 2122328 4976.2 0.9

6795568 2122328 4975.6 6795568 2122328 4976.7 1.0
6795618 2122328 4976.2 6795618 2122328 4977.2 1.0
6795668 2122328 4976.9 6795668 2122328 4977.8 .0.9

6795718 2122328 4977.9 6795718 2122328 4978.9 1.0
6795768 2122328 4979.3 6795768 2122328 4980.3 1.0
6795818 2122328 4980.8 6795818 2122328 4981.3 0.5

6795868 2122328 4981.7 6795868 2122328 4982.3 0.6

6795918 2122328 4982.5 6795918 2122328 4983.2 0.8
6795418 2122378 4973.8 6795418 2122378 4974.6 0.8

6795468 2122378 4974.0 6795468 2122378 4975.0 1.0
6795518 2122378 4974.7 6795518 2122378 4975.7 1.o
6795568 2122378 4975.4 6795568 2122378 4976.2 0.9

6795618 2122378 4976.0 6795618 2122378 4977.0 1.0
6795668 2122378 4976.9 6795668 2122378 4977.9 _ .o

6795718 2122378 4977.9 6795718 2122378 4978.8 0.9

6795768 2122378 4979.1 6795768 2122378 4980.1 1.0
6795818 2122378 4980.5 6795818 2122378 4981.3 0.9

6795868 2122378 4981.4 6795868 2122378 4982.2 0.9
6795918 2122378 4982.6 6795918 2122378 4983.2 0.6

6795468 2122428 4973.1 6795468 2122428 4973.9 0.9

6795518 2122428 4973.7 6795518 2122428 4974.6 0.9

6795568 2122428 4974.4 6795568 2122428 4975.2 0.9

6795618 2122428 4975.2 6795618 2122428 4976.2 1.0
6795668 2122428 4976.2 6795668 2122428 4977.1 0.9
6795718 2122428 4977.5 6795718 2122428 4978.5 1.0
6795768 2122428 4979.2 6795768 2122428 4980.1 1.0
6795818 2122428 4980.6 6795818 2122428 4981.7 1.0
6795868 2122428 4981.7 6795868 2122428 4982.7 1.0
6795918 2122428 4982.7 6795918 2122428 4983.5 0.8

j &0.
_ __0.0

_ _ _0.0

_ __0.0

__0.0

0.0

IV _0.0

___-_ 0.0

_ _ __ _0.0
_ _ _ _0.0

o__0.0

_ _o0.0 C
__________ __________ __________ __________ ____________ _____________0.0
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% =6 91.1%

Elevation Avg 4978.6
Total =6 6933
Total Lines 7607

Lift ID: UWE01100526-01

Northing Easting Elevation I# of Passes Passes =6 Count
6795881 2122305 4982.6 6 1 1 Lift Height
6795884 2122305 4983.1 6 1 1 10'
6795887 2122305 4983.5 5 1
6795891 2122305 4983.6 6 1 1 Thick Lift Threshold
6795894 2122305 4983.7 6 1 1 2'0"
6795897 2122305 . 4983.6 6 1 1
6795900 2122305 4983.7 6 1 1 Last Lift Elevation
6795904 2122305 4983.8 6 1 1 N/A
6795907 2122305 4983.7 2 1
6795910 2122305 4984.1 4 1. Min.# of Wheel Passes

6795913 2122305 4983.9 2 1 6
6795917 2122305 4983.8 5 1
6795920 2122305 4983.3 6 1 1
6795923 2122305 4983.4 6 1 1
6795927 2122305 4983.2 6 1 1
6795930 2122305 49832 4 1
6795933 212)2305 4983.3 1 1
6795772 2122308 4980.1 6 1 1
6795776 2122308 4980.5 6 1 1
6795779 2122308 4980.7 6 1 1
6795782 2122308. 4980.6 6 1 1
6795786 2122308 4980.9 5 1
6795789 2122308 4981.1 .5 1
6795792 2122308 4981.2 5 1
6795795 2122308 4981.2 5 1
6795799 2122308 4981.3 3 1
6795802 2122308 4981.6 2 1
6795805 2122308 4981.7 2 1
6795808 2122308 4981.9 3 1
6795812 2122308 4982.0 3 1
6795815 2122308 4982.1 3 1
6795818 2122308 4982.2 4 1
6795822 .2122308 4982.3 4 1 _.

6795825 2122308- 4982.3 2" 1
6795828 2122308 4982.4 2 1
6795831 .2122308 4982.5 2 1
6795835 2122308 4982.5 2 1
6795838 2122308 4982.5 2 1
6795841 2122308 4982.6 3 1
6795845 2122308 4982.6 4 1
6795848 2122308 4982.7 5 1
6795851 2122308 4982.8 4 1
6795854 2122308 4982.9 2 1
6795858 2122308 4983.0 2 '1

Page # of- '
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ENERGYSOLUTIONS FIELD DENSITY TEST

PROJECT: Moab UMTRA Project OTHER

LIFT IDENTIFICATION: UWEO0 100526-00 DATE: 5/26/2010

TEST ID NUMBER(S): Moisture test # I

TEST LOCATION: Lift area TESTMETHOD: N/A, D1556 N/A D6938

ASTM D6938 (DENSITY DETERMINATION)

Make/Model._ _ Gauge Serial #

Last Calibration Date: N/A

Daily Standard Counts:

Density Mo _' __re

_____Mi A (irect 7ransiniss o or ___ Method B (Backscatlei)
Depth Setting _ (inch A Count Time __ (minutes)

Moisture Count Density Count ___ _

Wet Density (Ibsjt '3) Dry Density (lbs/ft 3)

isture Density (lbs/fl 3) Moisture Fraction (%0)

ASTM D1556 (DENSITY DETERMINATION)

Testing Apparatus _ Calibrated Vol. ( lbyf'/fi 3)

Bulk Density of sand (p 1) g/cm3  
. - s/ft3

Mass of Sand to Fill Cone & Plate (M.) g

Mass of bottle & cone before filling
cone, plate & hole

Mass of bottle & cone after filling
cone, plate & hole

Mass of sand to fill con
plate, & hole (I,)

Mass of sand to fi hole

Mass of wet soinIf ntainer

MOISTURE DETERMINATION
ASTM D4643

Container ID D-I

Mass of container & wet specimen
(M oms)

Mass of container & dry' specimen
• (MCd,.)

Mass of water (M.,)

456.7 Jg

Mas f& ntainer "g
Mass wet soil (M 3 ) g

est Hole Volume
=(M I - M 2) /p I cm 3

DDry Mass of soil
I /M 4 =100 M 3/( +100) +_), g

Wet Denisty

Pi(M.?/V) x62.43 ____lbs/t

Dry Denisty

tP d = M4 / V gicni3

Dry' Unit Weight

d/rt =P d X 
6 2

.
4 3

' lbs/ft3

419.4 Jg

M,,, = Mcms - Mdy- 37.3 g

Mass of container (Mc) 164.4 g
Mass of dry specimen (M.)

M , = M5 cd s - M 255.0 g

Moisture content (w)
w =(M,,, /M.) x 100 14.6 %

Soil Description:
lignt ren orown, orange Drown, very line

*to codrse, silty sand.

Dry Density (p d) = (100 x p,,,)1(lO0 + w) •
pd =(100 x ##### )( .lO0+ 14. • 0.0 Ibs~ff 3

Now: Wei lensiyfirom ASTM D1 es presidence over AS/A41) 6938 (p,)

0.0 /.116.7 x 100 0.0 %

Proctor ID: ' '• RRM #77
Standard Proctor (ASTM D698)

Maximum Dry Density ('dnmax) 116.7 (Ibs/fl3 )

Optimum Moisture (wop,) 13.8 (%)

Required Moisture: 10.8 % to .16.8 %

Required Percent Compaction: 90.0 (%)

Comments: . TEST RESULTS:

Microwave oven power setting on HIGH. Initial time setting of 3 XA Pass Date: 5/26/10
minutes and subsequent incremental drying periods of 1 minute until Failed Moisture.
a- change of 0.1 % or less of the initial wet mass of the soil. Failed Compactio n oj i,,, ' 2350

_____ Failed Compcionsture J¶ 25

By: Nate Abrams /I
.(prin41 (signato, e)

QA/QC APPROVAL DATE

Density Testing
DOE-EM/GJRAC 1783
Rev. 0

QC-F-002
File Index No. 43.8.2

Page '4 of 4
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ENERGYSOLUTIONS
LIFT APPROVAL FORM

PROJECT:

NW CORNER

Moab UMTRA Pr6ject OTHER_____________

DATE: 5/27/2010

P 1

EW:;, X__:. X
NS: X___,_

EW:i . s,_OX.f., _ __

NS:ý1' ," ___ , ______

See attached for lift map.
P 3  ;:"':•""•:;N/":- I .'
EW: _v X/. __

NS: _"-_L

P 4
EW: X-
NS: X.

P 5

I EW- Xj .

age 2 attached: Y N

IDENTIFY LOTS ABOVE

NW CORNER: -,6795625XN. 2122668 E. -LIFT ID:

THICKNESS:

UWL07100527-00

UNC: S<1i2'" COM: 'IN/A, ELEV:;-' -:N'IA."- Debris Insp. By: "N/A Date: N/A Time: ':"N/A

Commients:_This lift is 114.606 ft2. There is annroximatelv 2971 vds3 of RRM on this lift. Operations beeqan n51acinu this lift on 5-27-10
Comments: This lift is 114 606 ft2 . There is approximatelv 2971 vds' of RRM on this lift. ODerations began blacing this lift on 5-27- 10
but the lift was not annroved until 5-28-10. This is the reason for the difference in the lift ID and approval date. OC neroformed a survey
but the lift was not ar)Droved until 5-28-10. This is the reason for the difference in the lift ID and amroval date. OC Derofon-ned a survev
and found thick areas. OC had operations remove thick areas. OC resurveved entire lift with satisfactory results prior to compaction.

KEYING IN NOTES: NI .E HSjjWjI S.atisfactory, DENSITY TESTS ID #(S): N/A;,

LIFT APPROVED BY:ATE DATE: TIME:

QA/QC A PPROAt;?- DATE

Density Testing
DOE-EM/GJRAC 1783
Rev. 0

QC-F-001
File. index No. 43.8.2

* Page Lof_



ENERGYSOLUTIONS
0

Slope Elevation Survey

Average lift thickness= 0.2 Bounding Box Northing Easting

Grid Size=; : 5,0!. Lower Left N • / -
Lift ID: I. 'UWL07100527-00O , Upper Right IA

Last Lift Elevations Lift Approval Elevations Lift 'hickness

Northing Easting Elevation Northing Easting Elevation Thickness

6795580 2122704 4961.1 6795580 2122704 4961.1 0.0
6795480 2122754 4959.2 6795480 2122754 4959.2 o.o
6795530 2122754 4960.0 6795530 2122754 4960.1 o.1.
6795580 2122754 4960.9 6795580 2122754 4960.9 0.0
6795630 2122754 4962.4 6795630 2122754 4962.4 0.0
6795380 2122804 4956.7 6795380 2122804 4956.7 0.0
6795430 2122804. 4957.8 6795430 2122804 4957.8 0.0
6795480 2122804 4959.0 6795480 2122804 4959.0 0.0
6795530 2122804 4960.3 6795530 2122804 4960.3 0.0
6795580 2122804 4961.1 6795580 2122804 4961.1 o.o
6795630 2122804 4962.2 6795630 2122804 4962.2 o.o
6795130 2122854 4950.9 6795130 2122854 4952.0 1.0
6795180 2122854 4951.8 6795180 2122854 4952.2 0.4

6795230 2122854 4952.7 6795230 2122854 4952.8 0.0
.6795280 2122854 4953.9 6795280 2122854 4953.9 0.0
6795330 2122854 4955.2 6795330 2122854 4955.3 0.0
6795380 2122854 4956.4 6795380 2122854 4956.4 0.0
6795430 2122854 4957.6 6795430 2122854 4957.6 0.0
6795480 2122854 4958.8 6795480 2122854 4958.8 0.0
6795530 2122854 4959.9 6795530 2122854 4959.9 0.0
6795580 2122854 4961.0 6795580 2122854 4961.0 o.o
6795630 2122854 4962.1 6795630 2122854 4962.1 0.0
6794980 2122904 4947.2 6794980 2122904 4947.4 0.2

6795030 2122904 4948.7 6795030 2122904 4949.6 0.9

6795080 2122904 4949.9 6795080 2122904 4951.0
6795130 2122904 4950.9 6795130 2122904 4952.0
6795180 2122904 4951.6 6795180 2122904 4952.1 0.5

6795230 2122904 4952.5 6795230 2122904 4952.5 0.0
6795280 2122904 4953.7 6795280 2122904 4953.8 0.1
6795330 2122904 4954.9 6795330 2122904 4954.9 0.0
6795380 2122904 4955.9 6795380 2122904 4955.9 0.0
6795430 2122904 4957.2 6795430 2122904 4957.2 0.0
6795480 2122904 4958.5 6795480 2122904 4958.5 0.0
.6795530 2122904 4959.4 6795530 2122904 4959.4 o.o
6795580 2122904 4960.4 6795580 2122904 4960.4 0.0
6795630 2122904 4961.8 6795630 2122904 4961.8 0.0
6794980 2122954 4947.4 6794980 2122954 4947.6 0.2

6795030 2122954 4948.7 6795030 2122954 4949.7 1O
6795080 2122954 4949.4 6795080 2122954 4950.5:
6795130 2122954 4950.4 6795130 .2122954 4951.3 0.9

6795180 2122954 4951.1 6795180 2122954 4951.1 0.0
6795230 2122954 4951.9 6795230 2122954 4952.0 m.1
6795280 2122954 4952.8 6795280 2122954 4952.8 o.o

__________ ___________ ______________0.0A__ 0.0

o0.0
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ENERGYSOLUTIONS

Slope Elevation Survey

Average lift thickness= 0.7 Bounding Box INorthing Easting

Grid Size=. - 50 ' Lower Left N
Lift ID: • -UWL0710052700-",O ,IUoper Right I A

Last Lift Elevations Lift Approval Elevations Lift Thickness

Northing Easting Elevation Northing Easting Elevation Thickness

6795580 2122704 4961.1 6795580 2122704 4962.1 1.0
6795480 2122754 4959.2 6795480 2122754 4959.8 0.6

6795530 2122754 4960.0 6795530 2122754 4960.8 0.8

6795580 2122754 4960.9 6795580 2122754 4962.0 1.0
6795630 2122754 -4962.4 6795630 2122754 4963.2 0.8

6795380 2122804 4956.7 6795380 2122804 4957.2 0.5

6795430 2122804r 4957.8 6795430 2122804 4958.4 0.6

6795480 2122804 4959.0 6795480 2122804 4959.6 0.6

6795530 2122804 4960.3 6795530 2122804 4960.8 0.5
6795580 2122804 4961.1 - 6795580 2122804 4961.9 0.9

6795630 2122804 4962.2 6795630 2122804 4963.2 1.0
6795130 2122854 4950.9 6795130 2122854 4951.7 0.8

6795180 2122854 4951.8 6795180 2122854 4952.6 0.8

6795230 2122854 4952.7 6795230 2122854 4953.5 0.8

6795280 2122854 4953.9 6795280 2122854 4954.5 0.6

6795330 2122854 4955.2 6795330 2122854 4955.9 0.7

.6795380 2122854 4956.4 6795380 2122854 4957.1 0.7

6795430 2122854 4957.6 6795430 2122854 4958.2 0.6

6795480 2122854 4958.8 6795480 2122854 4959.5 0.7

6795530 2122854 4959.9 6795530 2122854 4960.8 0.9

6795580 2122854 4961.0 6795580 2122854 4962.1 1.0
6795630 2122854 4962.1 6795630 2122854 4962.9 0.8

6794980 2122904 4947.2 6794980 2122904 4947.2 0.0
6795030 2122904 4948.7 6795030 2122904 4949.3 0.6

6795080 2122904 4949.9 6795080 .2122904 4950.7 0.9

6795130 2122904 4950.9 6795130 2122904 4951.7 0.9

6795180 2122904 4951.6 6795180 2122904 4952.5 0.9

6795230 2122904 4952.5 6795230 2122904 4953.3 0.8

6795280. 2122904 4953.7 6795280. 2122904 4954.5 0.8

6795330 2122904 4954.9 6795330 2122904 4955.7 0.8

6795380 2122904 4955.9 6795380 2122904 4956.7 0.8

6795430 2122904 4957.2 6795430 2122904 4957.9 0.7

6795480 2122904 4958.5 6795480 2122904 4959.1 0.7

6795530 2122904 4959.4 6795530 2122904 4960.3 0.9

6795580 2122904 4960.4 6795580 2122904 4961.4 1.0
6795630 2122904 4961.8 6795630 2122904 4962.4 0.6

6794980 2122954 4947.4 6794980 2122954 4947.4 0.0
6795030 2122954 .4948.7 6795030 2122954 4949.6 0.8

6795080 2122954 4949.4 6795080 2122954 4950.3 0.9

6795130 2122954 4950.4 6795130 2122954 4951.0 0.6

6795180 2122954 4951.1 6795180 2122954 4951.7 0.6

6795230 2122954 4951.9 6795230 2122954 4952.5 0.5

6795280 2122954 4952.8 6795280 2122954 4953.2 0.4.

A• 0.0

,.,t _0.0
_________ ___ _ __ -0.0
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OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK

EnergySolutions
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% =6 89.6%0
Elevation Avg 4955.9
Total =6 9540
Total Lines 10647

Minimum Number of Machine*

sr 3 Passes
3

Lift ID: UWL07100527-00

Northing Easting Elevation [# of Passes I Passes =6 ] Count
6795625 2122670 4964.6 2 1 Lift Height
6795615 2122673 4963.7 2 1 10"

6795618 2122673 4963.7 4 1
6795621 2122673 4963.9 6 1 1 Thick Lift Threshold
6795625 2122673 4964.4 2 1 2'0"
6795605 2122676 .4962.9 1 1
6795608 2122676 4961.9 5 1 Last Lift Elevation
6795612 2122676 4963.3 2 1 N/A
6795615 2122676 4963.6 2 1
6795618 2122676 4963.6 6 1 1 Min.#ofWheelPasses

6795621 2122676 4963.9 6 1 1 6 6
6795625 2122676 4963.9 4 1
6795598 2122680 4962.4 1 .1
6795602 2122680 4962.3 6 1 1

6795605 2122680 4962.9 2 1
6795608 2122680 4962.7 3 1.
6795612 2122680 .4963.1 5 1
6795615 2122680 4963.4 6 1 1
6795618 2122680 4963.3 6 1 1
6795621 2122680 4963.7 2 1
6795625 2122680 4963.7 1 , 1
6795589 2122683 4962.5 1 1.
6795592 2122683 4962.7 2 1
6795595 2122683 4962.3 4 1
6795598 2122683 4962.2 5 1
6795602 2122683 4962.5 2 1
6795605 2122683 4962.9 1 - 1
6795608 2122683 4962.8 6 1 1
6795612 2122683 4963.0 6 1 1
6795615 2122683. 4963.2 6 1 1
6795618 2122683 4963.3 2 1
6795621 2122683 4963.6 6 1 1
6795625 2122683 4963.6 .6 1 1
6795628 2122683 4963.7 4 1
6795582 2122686 4961.5 4 1
6795585 2122686 4962.3 1 1
6795589 2122686 4962.5 3 1
6795592 2122686 4962.6 2 1
6795595 2122686 4962.3 6. 1 1
6795598, 2122686 4962.5 2 1
6795602 2122686 4962.5 6 1 1
.6795605 2122686 4962.6 6 1 1
6795608 2122686 4962.8 6 1 1
6795612 2122686 4962.8 6 1 1

Page 4L of _5
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ENERGYSOLUTIONS

Lift Approval



ENERGYSOLUTIONS

S
LIFT APPROVAL FORM

PROJECT:

NW CORNER

Moab UMTRAProject OTHER_____________

DATE: - '-`5/27/2010'

EW: __X.. 7
NS :

EW., X -

N S: __X±:/

See attached for lift map.
P 3 :` :_,_, ,EW: •;-:X•
NS: X• : =

P 4
EW : ; iX%'•'i -:'::
NS: Xýý'"-"

at

N._;/ _X 2,tc-ed =
lage 2 attached: Y N

LIFT ID:

THICKNESS:

UWA01100527-00

UNC: ,-52" COM:

DENTIFY LOTS ABOVE

NW CORNER:;

N/A ELEV: r

,67958916N2122115; E:
• : .-- t.-
N/A : Debris Insp. By:.' N/A Date:, :N/A• Time:', .N/A

Comments: This lift is aooroximatelv 86,585 ft2. with an aooroximate total of 1924 vds 3 of RRM anoroved on this lift. The daily
Cornments: This lift is anDroxirnat6lv 86,585 ft' with an aDDroximate total of 1924 vds' of RRM aDnroved on this lift. The dailv
moisture test for 5/27/2010 day shift and 5/27/10 nicht shift were performed on this lift and passed with satisfactory results. (")WIPrWiS

9&4A-4JPA-,J 7-1 r -IF e9A garu T~. wf "o- Ale?"wirO &"ST VIP 77/t5 1,S ~ r~

TAC T)irc-E1c1jCr 5:ýrm.Y2-,j -jlkr LiFr d) Apir.) AýPOUAL Dkrr, A457SIo
7 I

KEYING IN NOTES: Ej E ] Satisfactor-y , DENSITY TESTS ID # (S):' NA

LIFT APPROVED BY:Nate Abrams r _,/ , . DATE: 5/28/2010 TIME: 0216

QA/QC APPROVAL DATE

Density Testing
DOE-EM/GJRAC 1783
Rev. 0

QC-F-001
File index No. 43.8.2

Page I, of ý.



ENERGYSOLUTIONS

0 0

Slope Elevation Survey

Average lift thickness= 0.6 Bounding Box Northing Easting

Grid Size=:'.';. 50, Lower Left N

Lift.ID: -UWA01 100527-D60 i: ý I UDoer Riifht I A

Last Lift Elevations LiftApproval Elvations Lift Thickness

Northing Easting Elevation Northing Easting Elevation Thickness

6795671 2122134 4977.7 6795671 2122134 4978.2 0.5

6795721 2122134 4978.7 6795721 2122134 4979.6 0.9

6795771 2122134 4980.3 6795771 2122134 4980.8 0.5

6795821 2122134 4981.1 6795821 2122134 4981.5 0.5

6795871 2122134 4981.8 6795871 2122134 4982.6 0.8

6795421 2122184 4976.6 6795421 2122184 4977.2 0.6

6795471 2122184 4976.9 6795471 2122184 4977.1 0.2

6795521 2122184 4976.6 6795521 2122184 4977.1 0.6

6795571 2122184 4976.5 6795571 2122184 4977.2 0.6

6795621 2122184 4977.0 6795621 2122184 4977.7 0.7

6795671 2122184 4977.9 6795671 2122184 4978.6 0.7

6795721 2122184 4979.0 6795721 2122184 4979.6 0.6

6795771 2122184 4980.2 6795771 2122184 4980.8 0.5

6795821 2122184 4981.2 6795821 2122184 4981.7 0.5

6795871 2122184 4982.2 6795871 2122184 4982.7 0.5

6795421 2122234 4976.3 .6795421 2122234 4976.8 0.6

6795471 2122234 4976.7 6795471 2122234 4977.2 0.4

6795521 2122234 4976.8 6795521 2122234 4977.1 0.3

6795571 2122234 4976.7 6795571 2122234 4977.3 0.7

6795621 2122234 4976.9 6795621 . 2122234 4977.6 0.7

6795671 2122234 4977.7 6795671 2122234 4978.4 0.7

6795721 2122234 4978.9 6795721 2122234 4979.5 0.5

6795771 2122234 4980.1 6795771 2122234 4980.6 0.5

6795821 2122234 4981.3 6795821 2122234 4981.8 0.5

6795871 2122234 4982.5 6795871 2122234 4983.1 0.6

6795921 2122234 4982.7 6795921 2122234 4983.4 0.8

6795421 2122284 4975.7 6795421 2122284 4976.2 0.5

6795471 2122284 4976.4 6795471 2122284 4976.8 0.4

6795521 2122284 •4976.5 6795521 2122284 4976.8 0.3

6795571 2122284 4976.5 6795571 2122284 4977.1 0.6

6795621 2122284 4976.8 6795621 2122284 4977.4 0.6

6795671 2122284 4977.5 6795671 2122284. 4978.3 0.8

6795721 2122284 4978.5 6795721 2122284 4979.3 0.8
6795771 2122284 4980.0 6795771 2122284 4980.8 0.8

6795821 2122284 4981.4 6795821 2122284 4981.8 -0.4

6795871 2122284 4982.6 6795871 2122284 4983.2 0.6

6795921 2122284 4982.9 6795921 2122284 4983.7 0.8

_0.0
. / 0.0

_ __ _0.0

___0.0
_____________'_ ___"_____0.0

____0.0

0.0
" 0.0

OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK
OK

EnergySohizions
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0,

% =6 88.2%
Elevation Avg 4979.3
Total =6 7102
Total Lines 8055

Lift ID: UWA01100527-00

Northing Easting ElevationI # of Passes Passes =6 ICount
6795847 2122111 1 4982.4 1 1 Lift Height
6795850 2122111 4982.2 4 1 10"
6795854 2122111 4982.3 4 1
6795857 2122111 4982.4 3 1 Thick Lift Threshold
6795860 2122111 4982.4 5 1 20"
6795864 2122111 4982.4 4 1
6795867 2122111 4982.5 3 1 Last Lift Elevation
6795870 2122111 4982.5 4 1 N/A
6795873 2122111 4982.6 4 1
6795877 212211.1 4982.6 4 1 Min.#ofWheelPasses

6795880 2122111 4982.7 3 1 . 6
6795818 2122114 4981.3 2 1
6795821 2122114 4981.5 3 1
6795824 2122114 4981.6 5 1
6795827 2122114 4981.5 2 1
6795831 2122114 4981.5 3 1
6795834 2122114 4981.8 3 1
6795837 2122114 4981.9 3 1
6795841 2122114 4982.1 6 1
6795844 2122114 4982.1 3 1.
6795847 2122114 4982.2 2 1
6795850 2122114 4982.3 2 1
6795854 2122114 4982.3 4 1
6795857 2122114 4982.1 3 1
6795860 2122114 4982.4 4 1
6795864 2122114 4982.5 6 1 1
6795867 2122114 4982.5 6 1 1
6795870 2122114 4982.6 6 1 1
6795873 2122114 4982.8 6 1 1
6795877 2122114 4982.8 6 1 1

.6795880 2122114 4982.8 6 .1 1
6795883 2122114 4982.8 5 1
6795886 2122114 4982.7 4 1
6795890 2122114 4982.9 2 1
6795791 2122118 4981.7 4 1
6795795 2122118 4981.7 2 1
6795798 2122118 4980.9 6 1 1
6795801 2122118 4981.1 5 1
6795804 2122118 4981.1 5 1
6795808 2122118 4981.2 5 1
6795811 2122118 4981.2 5 1
6795814 2122118 4981.3 5 1
6795818 2122118 4981.4 5 1
6795821 2122118 4981.5 5" 1

Page 3 of j





ENERGYSOLUTIONS FIELD DENSITY TEST

PROJECT: Moab UMTRA Project OTHER "

LIFT IDENTIFICATION:' UWAOI 1(10527-00 DATE: 5/27/2010

TEST ID NUMBER(S): #1

TEST LOCATION: Lift Area TEST METHOD: N/A D1556 N/A D6938

ASTM D6938 (DENSITY DETERMINATION)

Make/Model. _ _ Gauge Serial #

Last Calibration Date: N/A
Daily Standard Counts:

Density M•* _ _ _

Method A (Direct 7o'ansmniss or __ Method B (Backscatter)

Depth Setting (inch A Count Time- ('ninutes)

Moisture Count Density Count__ "--_ .

Wet Density, (bs/fl 3 Dry Density_______ ('lbs/f

isture Density ______(lbs/fl ') Moisture Fraction _______ )

ASTM D1556 (DEN

Testing Apparatus___

Bulk Density of sand (pt)

Mass of Sand to Fill Cone

SITY DETERMINATION)

Calibrated Vol. (lbs/fl 3)

&_____ g/ca 'e (2s/ f
& Plate (m 2 ) /g

MOISTURE DETERMINATION
ASTM D4643

Mass of bottle & cone before filling
cone, plate & hole / g

Mass of bottle & cone after filling
cone, plate & hole g

Mass of sand to fill co
plate, & hole ,) g

Vass of sand to f hole g

Mass of wet soili ontainer g

Ma ofAgntainer g

Mass fwet soil (M,) g

Test Hole Volume
/'o(M I M/, __M2 C11

Dry Mass of soil
M 4 =100 M-/(w+ 100) " 9g

Wet Denisty

p , =(M3/V)x 62.43 lb.
Dry Denisty

fd .__=M4/V gA

.d =Pd X 62.4-3 lb

Container ID D-2 3

Mass of container & wet specimen

Mass of container & dry specimen
(M Ids,)

Mass of water (M,,,)

M I,, = M M,,,, -MI,

Mass of container (Mc)

Mass of dry specimen (MJ)
M,A = Mcds - M,

Moisture content (w)
w = (M,, /M.,) x 100

435.2 Ig

s/ft
3

3

lft 3

Reddish brown, (2.5yr4/4) very fine to
medium angular to subround, moderatly

sorted sand w/minor clay.Soil Description:

Dry Density (pd ) = (100 x p ,,)/(100 + w)

Proctor ID: RRM #99
Standard Proctor (ASTM D698)

Maximum Dry Density' (ymax() 119.8 (Ibs/ft3)

Optimum Moisture (w o,) 12.2 (%)pd =/( t00 a ##### )/.(O+ 0 14. 0.0 lbs/fl3
Note: Wet Densityfrom ANTA! 1) 15N s presidun'o o•er ASTAM!) 6938 (pro)

A
Per o npmpaction Pd / dam x 100

0.0. / 119.8 x 100 = 0.0 %

Required Moisture: 9.2 % to 15.2 %

Required Percent Compaction: 90.0 (%)

Comments: TEST RESULTS:
Microwave oven power setting on HIGH. Initial time setting of 3 X Pass Date: 5/27/10
minutes and subsequent incremental drying periods of I minute until Failed Moisture
a change of 0.1 % or less of the initial wet mass of the soil. Failed Compaction e, 0900

By': David Stewart /
(print) (sign" toe)

QA/QC APPR 6 VAL DATE

Density Testing
DOE-EM/GJRAC1783
Rev. 0

QC-F-002
File Index No. 43.8.2

Page_.L of L



ENERGYSOLUTIONS
0

FIELD DENSITY TEST

PROJECT: Moab UMTRA Project

LIFT IDENTIFICATION: UWAOI 100527-00

TEST ID NUMBER(S): #2

TEST LOCATION: Lift Area TEST P

OTHER

DATE: 5/27/20 10

vIETHOD: N/A D1556 N/A D6938

ASTM D6938 (DENSITY DETERMINATION)

Make/Model Gauge Serial #

Last Calibration Date: N/A

Daily Standard Counts:

Density ._Mo ___ __re

MethodA (Direct 7 7.ansmis o or _ Method B (Backscatter)
Depth Setting __ (inch A Count Time _ _ninutes)

Moisture Count Density Count Fracton _ (%

Wet Density ~)_____(lbs/fl 3) Dry Density _____(lbs/fl 3)

isture Density _____ Ibs/ft 3) Moisture Fraction ______ ()

ASTM D1556 (DENSITY DETERMINATION)

Testing Apparatus Calibrated Vol. (Ibs/ft 3)

Bulk Density of sand (p ,) g/cm___ 3 ./3m_ s/ft

Mass of Sand to Fill Cone & Plate (M 2 ) g

Mass of bottle & cone before filling
cone, plate & hole / g

Mass of bottle & cone after filling
cone, plate & hole g

Mass of sand to fill con
plate, &hole () g

Mass of sand to fi hole g

-Mass of wet soil ontainer g

Ma ofAntainer g

Mass wet soil (M 3) g_

Test Hole Volume
V=(M,-MM)/p, _ 1  cm3

Dry Mass of soil
M4 = 100 M 3 /(w +.100) g

Wet Denisty

P W ,,=(M3/V)x 62.43 "_ lbs/ft3

Dry Denisty " /cm .

Pd = M4 d/ V g/c___ 3

7'd Pd x 6 2 .
4 3 lbs/ft,

3

MOISTURE DETERMINATION
• . ASTM D4643

Container ID D

Mass of container & wet specimen
(M C,)

Mass of container & dry specimen
(Mcds)

Mass of water (M,,)

M." = M' c.. - M cds

Mass of container (Me)

*Mass of dry specimen (M,)

M, = Mcd., - MA

Moisture content (w)
w = (M,,,/M,) x 100

'-2

438.5

408.6

29.9

163.7

g

g

g

g

244.9 g

12.2 %/

Light grayish brown very fine sand w/

Soil Description: minor clay

Proctor ID: RRM #79
Standard Proctor (ASTM D698)

Maximum Dry Density (Odmax) 112.9 (Ibs/fl3)

Optimum Moisture (w0o,) 14.6 (%)

Required Moisture: 11.6 % to 17.6 %

.Dry, Density (pd) =((lO xp,,)1(100+ w)
pti M ?o x ##### )•o. 0.0 lbs/ft 3

Now: Wel lDensio' frow ASTM" M 1 e.ic p,-ceieorAS7 II) 6938 (p,,)

0.0 -' 29on=Pd 7 ax x 100
•0.0 / 112.9 x 1too 0.0 %

Required Percent Compaction: 90.0 (%)

Comments: TEST RESULTS:
Microwave oven power setting on HIGH. Initial time setting of 3 ".X Pass Date: 5/27/10
minutes and subsequent incremental drying periods of1 minute until Failed Moisture

change of 0.1 % or less of the initial wet mass of the soil. Faile2

By: NateAbrams /
(prio //"a )-

QA/QC A ••R OVAL DATE

Density Testing
•DOE-EM/GJRAC1783
Rev. 0

QC-F-002
File Index No. 43.8.2

4 age_ of (;
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ENERGYSOLUTIONS

Bio- Intrusion
Hardness & Gradation

Tests
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• EEn ENGAN EERING ILý M TE!L A B9 0 ;•RA T 0 R 'I XE S

C o n st r u c t i o n M a I e r i als T e c h n o g i e s
-GeotechniccJ, Environmental, & Materials Engjneering/.Testing/Rese arch

April 15, 2010

Neilson Construction
P.O. Box 620

.Huntington, Utah 84528

Project: Energy Solutions, Crescent Junction
Project#: .3022
Material: Bio-Intrusion
Source: Crescent Junction #1

Laboratory Test Average Test Score Weight Soe& Max
Value Weight Score

Mineral Type Igneous

* Specific Gravity 2.656, 8.0 9 1 72 F 90

1 Absorption % 1.0% 5.0. 2 j 10 20

Sodium Sulfate% 0.0% 10 I11 110 110

LA Abrasion, 6.8 7.0 1 7.0 10

SchmidtHammer 42 5.2 3 15.6 30

Total Score - . 214.6 F7260

Rating 82.5

TEST RESULTS

Specific Gravity and Absorption ASTM C-127
Lab #202575

Relative Density (oven Dry) 2.656
Relative Density (SSD) = 2.682
Relative Density (apparent) = 2.728
Absorption (%) = 1.0 %



0

Los Angeles Abrasion. ASTM C-131
'Lab # 202574

100 Revolutions Grading A
12 Spheres

% Wear

Sodium Soundness ASTM C-88
Lab # 202576

% Loss

Schmitt Hammer

203967

Rebound Number

Average

- 6.8%

- 0.0%

42,40,44

42

Sincerely,

Susan Arnold



.r" TENGAIEERING
• B EE ;l L A -8 0 R ,A T 0 ýR I E S

C o n s t r u c t i o n M a t e r i a Is T e c h n o 1 o i e s
Geotechnical, EnvironmentalI, & Materia s Eng ineering/Testing/Rese arch

April 15,2010

Neilson Construction
P.O. Box 620
Huntington, Utah 84528

Project: Energy Solutions, Crescent Junction
Project#: 3022
Material: Bio-lntrusion
Source: Crescent Junction #2

Laboratory Test Average Test Score Weight Score & Max
Value Weight Score

Mineral Type Igneous

Specific Gravity 2.653 8.0 9 72 . 90

Absorption % 1.0% 5.0. 2 10 -20

Sodium Sulfate% 0.0% : 10 11 110 110

LA Abrasion 7.8 6.4 1 6.4 I 10

Schmidt Hammer .36 4.5 3 [ 13.5 1 30

Total Score f 211.9 260

Rating = 81.5

TEST RESULTS

Specific Gravity and Absorption ASTM C-127
Lab #.202572

Relative Density (oven Dry) = 2.653
Relative Density (SSD) = .2.678
Relative-Density (apparent) 2.722
Absorption (%) = 1.0%



Los Angeles Abrasion ASTM C-131
Lab #.202571

V

100 Revolutions
12 Spheres

% Wear

Grading A

= 7.8%

Sodium Soundness ASTM C-88
Lab # 202573

% Loss = 0.0%

Schmitt Hammer
203967

Rebound Number 35,37,35

Average -36

Sincerely,

Susan Arnold



SjTTENG EERING 0
I LA B ,0 R A T ,0 R .I E £S

C o nstr u c t ion Mater io Is T e c,h n 0 I g i e s
Geotechnicol, Environ mental, & Materials Eng ineeri.ng/Test ing./Rese arch

April 15, 2010

Neilson Construction
P.O. Box 620
Huntington, Utah.84528

Project: Energy Solutions, Crescent Junction
Project#: 3022
Material: Bio-Intrusion
Source: Freemont Junction #1

Laboratory Test Average Test Score Weight Score & Max
Value Weight Score

Mineral Type Igneous

FlSpecific Gravity 2.691 8.9 9 80.1 90

Absorption % 1.0% 5.0 2 10 F 20

Sodium Sulfate% , 0.0% -10 11 1 110 F 110

LA Abrasion [ 8.1 6.2 1 6.2 10

Schmidt Hammer [ 58 ' 7.8 r 3____ 23.4 30

Total Score. 229.7 260

Rating = 88.3

TEST RESULTS

-Specific Gravity and Absorption ASTM C-127
Lab # 202579

Relative Density (oven Dry) = 2.691
Relative Density (SSD) - 2.721
RelativeDensity (apparent) = :2.775
Absorption (%) - 1.2 %



'Los Angeles Abrasion ASTM C-131
Lab # 202577

100 Revolutions
.12 Spheres

%Wear

Grading A

8.1%

Sodium Soundness ASTM C-88
Lab # 202578

% Loss = 0.0%

Schmitt Hammer
203967

Rebound Number 60,60,54

Average =. 58

Sincerely,

Susan Arnold



Lf' A /0 CY Ri A~ 17. 0
f, r A'IV c

C. & 4.

r&~'&& r.q. ~

0 C C

September 22. 2009

Neilson Construction
P.O. Box 620
Huntington, Utah 884528

Pro1.ect:
Propiect#:

Material:
Source:

Energy Solutionls Crescent LIunCti. on Disposal Cell Cap Rock
3022-2
Basalt
Freemont Junction #3

Laboralory Test

N/ ineral Type

Specific Gravity

A bsorption %

Sodium Sulfate %

LA Abrasion

Schlmidt Hammer

Total Score

Average Test
\"alue

Score W•,eight Score &

2.670
0.8%

0.0%
(3.5:

6.1

7.2
6.8

Igneous
9

I .]2
.. ....3

WeiVght

72.9

)20 4
222. 7

MNax
Score

90

20

10

30

260

Rating = 85.7

TEST RESULTS

Specific Gravity and
Lab 4 179332

AbSorption ASTM C-127

Relative Density (oven Dry) =

Relative.Densitv (SSDI)
RelativeDensitv (apparent)
A bsorption (%) =

2.670
2.69![
2.727
0.8%



0

Los Angeles Abrasion ASTM C-131
Lab .# 202571

100 Revolutionls
]12 Spheres

% Wear

Sodium Soundness ASTM C-88
Lab # 202573

% Loss

Schmitt Hammer
203967

Grading A

= 7.8 %

0.0 %

35.37.35Reb6und Number

.36Average

Sincerely.

Susan Arnold



CENT'RA L A U'IAI- TE'STING & INSPECTI ON

SIEVE AN ALYSIS: AGGRESGATES I.A'SI, c)6-9.,5 AAI I•Ol- T27-93

MATERIALS FJNEIR THAN No. 200 SCRJEEN (ASrI,,i CI 17.,, AASHI'rl 111-91,

( MLI INWL O N (I ONSh FRE ONTPIT

S AI \IA T I I OAL T Y I O 11 I()k ll O F P 1 - 0 - 3 1

TESTE BY:P Db I A Pt ) I'HY:

.I(C) 13/,,: 1357 DATE-: O)8/20/0i9 __

CL..IENT LAB Pi: 5(120

Siv Sz Weight Relaine ecn Retain-ed Percent Passing adage

3 in.. 37.5mmn, 2,'18.2

2in.; f95mmrn - 19271.__.7. . 1 50_-_1

1. 1 mm2 1... 27.5im 47 40 - 50 __
1~.71mm- I 27i C .

3/: in 5-15.3917 .-

V2i,(130rmý 3 1522 1.2 12

3/5ip (ru 9.5mrA51

(4123k' ,t I C- -3. 2,;

Total SarnoS- Aggrecgatc ''eini..

112' Appiaoalt. Vvegh!

5893R_5

1571._5 112*'AherAWash iftejgo1 1413.7

R!--M .ARKS:

i crt fy imithilrst was porlurnied i it accrdai icv'wi(th AS.1TIO I 17-9 5 & C I 31-95/iAA SITK17 1 -9 1I~ & T'2 "-95.

P.O.-BOX-427 CENTERFIELD.,UT. 84622 (435) 528-5711! FAX- (4 35) 528-5710



CENTRAL l All - TES'TI NG &INISPEC 'FlON

S[EE\.'E A1KALYS"IS: AGGJREGATE'S SJ'iC3-:AAlI)29}

M\4AJLI?,JALS FJNE'ER'M A:N N"o. 2 00 SCREEN\ (ASTMV Cl 17-95 A ASJI IUT 191)-

iPROJiiC'I: MISC c (e________
SSAMNIPLE LOC/(i'iON;: FREMON'IT -1 OFFBI,* 13I
M 'iTERIALT'Y PE:.: RPRAPI

TET 1 Y: D1)13SMi) BY: (

.OB(:: I357 DATE: 08/27/09

UNEI LABJ3±: 5021

Tolal SamvJe Agoarepaic- WapIh;

/2Aggreoaic~ Weigh!.

(5654F.

161S.7 -1,12 Afier Wash~ Walon! 1519 1

.1 cerliil that this, test swa- jpefonnttd in aiccordantce' with ASTIO' C1 1 7-9- & C1I3(6-951iAA SI-IT1(t '1I-91 .5 12 7-t.;

P.O. BOX 427 CENTERFIELD, UT. 84122 "(435) 528-5711 FAX ,(4 35) 528-57 10



CFENTRA.LA UJ'T/I-1 TE.ST.'IINC &, iNSPECWiO.N

SIEV7\E ANALYSIS: AGGREGA"'TES (ASIr, "I39-G!:.,SHIO[2-Q-,.
MATERIALS FINER TH-IAN No. 2)0 SCREE\N iATM ('I 17-9-,, AAS'Ir] I-01

C NL!: N'iLSON( C_'O( N I'STh)('TY ON
JIRO.E(C7T: MISC. .C.
SAML•.-P LO)CA'TION: PREtMON.T.PIT- OFF' 3EL.T
M ATE-RU•l.' . T)'J PJ:.: RI¢ TAP,/\1

.IC)13i(': (35'? D)A'l't: 09/021(/0)

T'-STI?1) BYD : 1 __, SA hPl:)JJS1.) -,Y: CL.I-ENJ' L/A13 #: 5042

Sieve Size W'~eight Retained "Percenl Relained Percent Passina Sand/Targe?

ir, tlO0mmi Cr0 i (L,•

a' r75mm) 4025.2 C6.4 9:

I n. i50mm; 179970 28.8 55 50- !0_ ; '

L i Ir. (37.5mnE 10229.9 :6 G .45 L 40 - 51;

I, , i.• . .mrr, SZ "4.0 2(,- 4(

S '3:. €1(1r, j 4933.0 20

'/,, IE. r mlil2 1n 12.Smmr. 391.4 IL .... 20 11. - 25.

3
1Ina 1£9.5mm " 6i1.7 7. 132

t / 14.75mm: 215... 1( 20
S 234. 7 - 1.

16 (1.16mm; , _" " 2._-_.-

60 . . 68.

(300um•u , • 62.1 0.6 _ 5

#10D (150urn) 76.9 0.9
#2[ (75um 60.0 0.9 . 2 .1 D-L .V200 (-75urn" 12.0 "_

Sample Agaaegale \'Veighi: 025524 1TolaI

112 Aggregale Weigh', 1732.C 112" Afler Wash Weigh! 1550.7

Ri IMA R KS:

. cd .i I los! hi. _____rmed ii•_____ilSI____7_51_____________19;_Ice f) lillIhi. en;l 1d'm• perliormed ii u~ccordaailCt' \vi ii, /; S 'l'l\ 7'17-9 (, C'31"-95.,/I\A SJ-I'r( I II-? 0 I'2 7:.9J

P.O BOX 427 CENTERFIELO, UT. 84622 (435) 528-5711 FAX; (435) 52,b-5710



CENTR AL i.T-AII T'STINGCi & INSPECTION

SI EANALYSIS: AGGRIREGATEIS ;i. 1r 'h-9z ,AASIl(I1 i27-9.

MATERI ALS FINER THAN No. 200 SCREEN •SI ii CI 17-:./,,,ASIO• THI 1-1 1 1

CLIENT: ]\'JLLISUN', CONSTRU1CTIO)N
PROJ.ECT: 0\l(. U

S/ LO (CAT'ION: j1j E!VIU)f Ti - OFF BEIl:
NIATER IA LTY PF: RifI PA!'____

j.jl~l': 1357 DATE'I: -01,) 0/I(09 .

LIENI LAB Pi: 50I58

I Dial Sampie Agpregate Weighl 511405

1 1/2" Aggregate Weitgh' 1695.5 - I12" Alter Wash Weigh: 1515.6

REMARII.S:

I Cum it.\that fthitest waus ptrionnud, ill ascntdmicc with ASTMO CI 17-95ý C (i30-9 5;AASIT OT Ir -(r1 & 279

P.O. BOX 427 CENTERFIELD, UT. 84622 ('435) 528-5 711 FAX" (4 35) 528-5710



CENTRAL UTAH TESTING & INSPECTION

SIEVE ANALYSIS: AGGREGATES (AS', CI 36-95 AASHTC.)OT27-93)

MATERIALS FINER'THAN No. 200 SCREEN (ASTM C1 17-95 AASHTOT] 1.-91)

CLIENT: NIELSON CONSTRUCTION
PROJECT: MISC. QC
SAMPLE LOCATION: FREMONT PIT- OF" BELT
MATERIAL TYPE: IUPIRAP
TESTED BY: DB SAMPLED BY:

JOB4:1357 DATE: 08/20/09

CLIENT LAB #: 5020

Sieve Size Weight Retained Percent Retained Percent Passing BandTarget J

4 in (100mm) 0.0 100 100

3 in. (75mm) 2517.2 4.3 95

• 2 in. (50mm) 19271.3 32.7 63 50- 100

! 112 in. (37.5mm) 9618.5 16.3 47 40-50

1 in. (25mm) 7572.8 12.8 34 20-40

3/4 in. 11grmm) 3922.7 6.6 27

12 in. (12.5mm) 3115.6 5.3 22 15-25

3/8 in. (9.5mm) 452.6 6.3 16

# 4 (4.75mm) 279.8 3.9 12 10-20

#8 (2.36mm) 189.5 2.7 9 5-15

#16 (1.18mm) 125.8 1.8 7 5-10

# 30 (6O0um) 102.3 1.4 6

# 50 (300um) 84.1 1.2 5

#100 (150um) 89.8 1.3 3

#200 (75urn) 79.5 1. . 2 4 0a0-5

-#200 (-75um) 13.3

Total Sample Aggregate Weight: 58988.3

1571.51/2" Aggregate Weight: 112" After Wash Weight 1416.7

REMARKS:

i certifi' that this test was perfonned in accordance with•ASTM C) 17-95 & C 136-95/AASHTO T ( 1-91 & "r'27-93.

P.O. BOX 427 CENTERFIELD, UT. 84622 (435) 528-5711 FAX (435) 528-5710



* 0.
SIEVE ANALYS IS: A GGREGATES (AsIM 1 36-95 AASHTOI'T27-93)

MATERIALS FINER "TI-IAN No. 200 SCRJEIEN (srM C17-95 AAS-TO TI 1-91

LIENT: NIlELSON (_ONSTR UCTION

ROJECI: MISC. OC
AMPLE LOCAT'ION: FRE)IMONT PIT- )FF BELT
IATERIAL TYPE: RIPRAP
ESTED BY: SF SAMPLED BY)':

.I01! P: 13 i DATE-: 07/07/09

E11N'T LAB [i: 491 P"

* Steve Siza Weight Retained Percent Retained Percent Passing ad-are

4 in (1 00ram) 0.1 101) 100

[3 in. (75mam) 2250.6 4.4 + 9_

2in (50ramm 15126.1 29.3 66 50-100

1/2 in. (37.5mm: 9453.6 18.3 48 40 - 50

I in. (25mm) 6792.9 13.2 3, 20 - 4r

3!4in (19mml 3060.0 5.9 29

112 in. (12.5mrnm) 5168.7 10.0 19 15,- 25

3/8 in. (9.5mm) 529.4 5.9 1.-

,4 (4.75mm) 417.7 4.7 8 .P 10-20

# 8 {2.35mm) 4 113.2 1.3 7 5-15

# 16 (1.18mm) 78,4 0.9 6. 5-10

__30_____ 55.8 *0.6 5

#50 (30Dum! 67.4 0.8 5

#102 (15Oum: 8 67.7 1.0 1

#20D (75umr) 92.7. 0-10 286 0-5

i -#20'C, -75umi 0.0go

.!a) Sample Aggregate Wejoh:* 5155C.6

- 1/2" Aggregate Weight: 1676., - 112" After Washl V'Veioht 1451.4

REMARKS:

:ertify that this lest ',.,s perfonned in accordance with ASTM C 117-95 & C136-95/AASHTOTI 1-91.& T27-931

P.O, BOX 427 CENTERFIELD, UT. 84622 (4 35) 528-5711 FAX (435) 528-5710
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CENTRAL UTAH TESTING &. INSPECTION

SIEVE ANALYSIS: AGGREGATES (ASTM C136-95 AASHTO T27-93)

MATERIALS FINER THAN No. 200 SCREEN (ASTM CJ 17-95 AASHTO TI 1-91)

CLIENT: NIELSON CONSTRUCTION
PROJECT: MISC. QC

SAMPLE LOCATION: FREMONT PIT - OFF BELT'
MATERIAL TYPE:RIPRAP

TESTED BY: KC . SAMPLED BY:

.JOB#: 1357 DATE: 11/12/09

CLIENT LAB#: 5181

I . i- p. fl•'Sieve Size Weight Retained •'Percent Retained ýPercentPassing ,Band/rarget

4 in. (100mm) " 0.0 100 100

3 in. (75mm) 9965.3 20.2 80

2 in. (50mm) 16601.7 33.6 46 40- 50

1 1/2 in. (37.5mm) 8744.1 17.7 28 20-30

1 in. (25mm) 5262.9 10.7 18 10-20

3/4 in.(1g9rm) 3868.1 7.8 10

1/2 in. (12.5mm) 2416.5 4.9 5 5-25

3/8in. (9.5mm) 219.7 0.7 4

# 4 (4.75mm) 365.5 1.2 3 0-5

# 8 f2.36mm) 184.6 0.6 3 0-5

t 16 (1,18mm) 131.4 0.4 2 0-5

# 30 (60um) 88.8 0.3 2

# 50 (300um) 85.8 0.3 1

4100 (Mouum) 96.2 " 0.3 1

#200 (75um) 80.9 0.3 0.9 0-5

4200 (-756m)_ 12.6 , .

Total Sample Aggregate Weight:

- 1/2" Aggregate Weight:_

49385.0

1510.1 - 1/2" After Wash Weight: 1265.5

REMARKS:

I certify that this test was perfonned in accordance witlh'ASTM C] 17-95 & C136-95/AASHTO TI 1-91 & T27-93.

P.O. BOX 427 CENTERFIELD, UT. 84622 (4.35) 52875711 FAX (435) 528-5710



CENTRAL UTAH TESTING & INSPECTION

SIEVE ANALYSIS: AGGREGATES (ASTM C136-95 AASHTO T27-93)

MATERIALS FINER THAN No. 200 SCREEN (ASTM CII 7-95 AASHTO T1 1-91)

CLIENT: NIELSON CONSTRUCTION.
PROJECT: MISC. QC
SAMPLE LOCATION: FREMONT PIT - OFFBELT
MATERIAL TYPE: RIPRAP
TESTED BY: KC SAMPLED BY: C

JOB#: 1357 DATE: 11/16/09

LIENT LAB #: 5187

-::SieveSize Weight:Retained '.f Percent Retained Percent Passing .Bandfrarget

4in.(100mm) 0.0 100 100

3 in. j75mm) 10428.8 19.6 80

2 in. (50mm) 17511.9 32.9 48 40-50

S11/2 in. (37.5mm) 9587.9 18.0 30 20- 30

1 in. (25mm) 6144.2 11.5 18 10-20

3!4 in. (19mm) 4094.4 7.7 10

1/2 in. (12.5mm) 2512.6 4.7 6 5-25

I/Sin. (9.5mm) 312.8 . 0.9 5

# 4 (4.75mm) 404.6 1.2 3 0-5

# 8 12.36mm) 270.2 0.8 3 0 - 5

#16 (1.18mm) 184.4 0.5 2 0-5

630 (66oum)' 123.4 0.4 2

#50 (300um) 114.8 0.3 1

#100 (150um) 122.4 0.4 1

#200 (75um) 95.6 0.3 0.8 0 - 5

4200 (-75um) 13.8

Total Sample Aggregate Weight:

- 1/2" Aggregate Weight: _

53251.4

1889.6 - 1/2" After Wash Weight: 1642.0

REMARKS:

I certify that this test was performed in accordance with ASTM CI 17-95 & C136-95/AASHTO TI 1-91 & T27-93.

P.O. BOX 427 CENTERFIELD, UT. 84622 (435) 528-5711 FAX (435) 528-5710
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CENTRAL UTAH TESTING & INSPECTION

SIEVE ANALYSIS: AGGREGATES (AS•,M 0136-95 AASIHT( TZ7-93)

MATERIALS FINER THAN No. 200 SCREEN iASTM CI 17-94 AASHTO TI -,-i,

CLIENT: NIELSON CONSTRUCTION
PROJECT: MISC. OC
SAMPLE LOCATION\ FREM ONT PIT - OFF BELT
MATERIAL TYPE: RIPRAP -
TESTED BY: )C SAMPLED B)Y:"

.IOBI3 1357 DATE: 101/27/09

CLUENT LAB #: 5149

11 Sieve Size Weight Retained Percent Retained I Percent Passing B1and/Target

I ()
in tlOOmm• 0.0l " 1o0" I

3in.175mm; " 18391.3 32.- 67

2 in. (50mm: 12240.5 21.0 4 40 - 5C

.12 in. (37.5mmr 9224.1 18.5 20 20 - 3

1 ir. f25mm; 6302.4 11.2 17 10 - 2

314 in. 11gmm . 348E.2 6.2 11I

r12 ir (12.5mm' . 3034.1 5.4 6 5-25

3/r8 jr. ,9.Smm i 27L.7 J 1.0

14 4.75mm) 29E., 1.0 1 4 I '.05.r
r 1.30mm 41 1.;-

#10 1.18mm 1 11.7 '0._ I ,' 0-8
30 (6Oumi 23.5 0.3

50 (300um) I 90.: 0.3

#100 ,15urn '8 . 0.3 82.__02

t200 t75um) 83.7 0.3 1.5 0- 5

4200 1-75urm _ 15.1

Total Sample Aggregate Weight: 5.5848.3

- 112" Aggregate Weight: 10G22.7 - 112" Alter Wash Weigh!: 1200.7

REMARKS:

I certifv that th~is test was perfibried in aiccordlance with ASTM CI 1--95 &, C J3695/A-AS~IITO T1 i-9,&-T27,-93

P.O. BOX 427 CENTERFIELD, UT. 84622 (4 35) 528-57 11 .FAX (03b,) 528-5710



CENTRAL UTAH TESTING & INSPECTION

SIEVE ANALYSIS: AGGREGATES iASTM C 136-9-,6 AASHO TT27-93)

MATERIALS FINER THAN No. 200 SCREEN (ASTM C11--95 AASTro TI I-;I

CLIENT: NIELSON. CONSTRUCTION
PROJECT: MISC. QC
SAMPLE LOCATION: FREMONT PIT - OFF BELT
MATERIAL TYPE: RIPRAP
TESTED BY: JC SAMPLED BY:

.IOB#:135~ DATE: 1(/301/09

CLIENT LAB #: 5150

Sieve Size Weight'Retained PercentwRetained Percent Passing "Band/Target

I- in. nloomm, 0,) oo 100 lO1

3ir,.75mml 153.L 31Z T 69

2 in. (50mrm: 11130.6 22.0 • 4• f_, 49 - 5,11

, in. (37.5mm: 6286.0 16.0 30 26 - 30

1 in. C25rmm', 5995.E 12.L 1E ic-- 2r'

3/4 in. (19mm t  
3312.,ý •_ _ .6_"_. ,,._ _. _,, 11

ir.. ( 12.5mini 2692.1 5.4 ] . 6_ 5 - 21-

3/8 in. (9.5mm, 306., - 0.9 5

#L 4 4.7mrnmt 365.9 1.1 . 0-5

# ____2.3_mm_ - 68,2 0.5 _________ 2 0 - .

__ 1F. 11.18mml 139.5 0..4 .3I ,

30 (600um J 110.2 fjL __'

50 (360um 1 112.9 02I

#100 (150um) 105.2 0.I 2f 200 (75urnm," 92.0 . 0.3 .30-5

-#200 /-7.5um) 16.2..

Total Sample Aggregate Weight:

-1;2" Agoregate Weignt:

49852.3

1858.3 - 112" After Wash Weigh.: 1428.6

REMARKS:

I certil\ thai this test was pctib.nnCda in accordance with ASTM Ci17-95 & CI 36-95AASHTO .TI 1-91 & T2?-93. .

P.O. BOX 427 CENTERFIELD, UT. 84622 "(435) 528-5711 FAX ,(4315).528-5710C



CENTRAL UTAH TESTING & INSPECTION

SIEVE ANALYSIS: AGGREGATES (AsrM Cl.3,-95 A,.sho T2-93
MATERIALS FINER THAN No. 200 SCREEN .ASr1 c1 17-9gAASHT0 TH-91,

CLIENT: NIELSON CONSTRUCTION
PROJECT: MISC; OC
SAMPLE LOCATION: FREMONT PIT - OFF BELT
MATERIAL TYPE: RIPRAP

.10OBý: 1'57 DATE: I1/04/09

TESTED.B;': .1C
T ESTED BY': IlC SAMPLED BY: CLIENT LAB t: 515)

Sieve Size Weiqht Retained •Percent Retained Percent Passing BandlTarget

4in. tlO0mm',; 0.0 100 10C•

.3 in. (75mm) 16522.0 29.6 7(,

2 Mn. 15,mm- "45.5 21.2 4). 40 - 5

S1'2 ii. 127.5mm) 107F7.4 1K.- 3. 2- 30

1 ir. (25mrnr 5576.2 • . 10.5 19 10 - 26

31/ in. (19mmi7 3618.6

1/ it, 12.O5mm', 3344.6 6.0 7 5 - 25

31F in. (9.Smm) .277.6 1.2

VA (4.75mm) 3S4.2 1.5 4 0-5 5
6 . 2t.3Gmrr,,- 14£.0 0.7 .__ ____________-_

0 1 i.1hrnm:. 125.L I 0.___________________0______ -_________

30 1600m.ourn' 101.4 .0.4 "

-50 ,300um; 96.7 . .A 2
100 97Mo u.4n. 2

420C, 175urn) 80..5 0._ 1.4 C. '-5

.200', -75tl - 12.7.

oetal Sample Agoregate Weight:_

- 1/2" Aggregale Weigh::

55893.7

.112" Ater Wash Weigh:: 1285.7

REh'(ARKS:

.I ccrtif'v thai tIbis tesl w/as pcl'foniled in accordaice with ASTM C1 17-95 & C36-95/AASIT0T-1 I -91 & T2-93.ý

P.O. BOX 427 CENTERFIELD.IUT: 84622 (435.) 528-5711 FAX/o. (4• -1) l2-r,1
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CENTRAL UTAH TESTING & INSPECTION

SIEVE ANALYSIS: A GGREGATES ^STrM ('136-95 AASI-Iro T27-93)

MATERIALS FINER THAN No. 200 SCREEN (AST', Cl 17-9. AAS-rTO TJ 1-9g)

CLIENT: NIELSON CONSTRUCTION
PROJECT: MISC. OC
SAMPLE LOCATION: FREMONT PIT - OFF BELT
MATERIAL TYPE: RIPRAP
TESTED BY: DB SAMPLED BY:

.IOBý:- 135-1 DATE: W1/10/09

iLIENT LAB # 517 -;

Sieve Size WeightRetained Percent Retained I Percent Passing Sand(Target

in. r10omm) . ____100 " ,__1D.

3 in. ,/75•mm) 23676.9 21.7 7i

2 in (50mm! 32329.4 2M.. 4F 40 - 15r..

1 V/2 in. ,"37.5mm; 20629.6 - + - 18.e 30 20 - 30
I in. (25mm" 14090.4 12-9 10.- 20,

34 in. f19min
t  

5309.9 4.d .6_2_ _

i,2 in .(12.5mm: 5537.1 51 7 . 5.- 25

3/F in. tO.5mm . 253.2 .' _

I (4.75mm) 399.0 1.7 .0 . g

8 .2.36mrn 239.) 1 __.0_... .. .. . __, _-_...

€1 t.8mm, 17 2.{ .' G. 7 0 - V

_ _ _K_ _ _ _ _ _ _ _ _ _ _ 0-
i. #32 (6OrJum" 117.0 - 0.5 2 _________

t 50 300umr) 101.2 " 0.4 .2

100 (1 50urn) 105.0 0.1Oz

#20, (75um 4. 0.4 O.P C. -

4200!1-75um? 15.8

Toiaf Sample Aggregale Weight: 109296.2

- 1r2" Aggregate Weigm: 1653.7 1/2* After Wash Weight: 14&7.E.

REMARKS:

I certifv thal this test waspcrfoiiiied in accordance witl) AS'TM C)] &-9 C{'136m951AASI-TO T 1-9.1 .& T2793.9 ___________

P.O. BOX 427, CENTERFIELD, UT. 846224 f435') 528-5711 FAX (435) 528-5710


